WATER POLLUTION CONTROL RESEARCH SERIES @ 12020 EID 03/71

Preliminary Investigational
Requirements -
Petrochemical and Refinery

Waste Treatment Facilities

ENVIRONMENTAL PROTECTION AGENCY @ WATER QUALITY OFFICE



WATER POLLUTION CONTROL RESEARCH SERIES

The Water Pollution Control Research Series describes the
results and progress in the control and abatement of pollution
in our Nation's waters. They provide a central source of
information on the research, development, and demonstration
activities in the Water Quality Office, Environmental Protection
Agency, through inhouse research and grants and contracts with
Federal, State, and local agencies, research institutions, and
industrial organizations.
[...]
using either manometric techniques or bench scale batch reactors
(Eckenfelder and Ford, 1970). These screening procedures will
be discussed individually,

1. Batch Reactor Screening Analyses

A series of small batch-type biological reactors
as shown in Figure 22 can be used to accomplish the
same objectives as the Warburg approach. An acclimated
seed 1s added to each of a series of batch units, then
either various concentrations of a single waste stream
or wastewater samples from each stream are added at a
volume proportioned by flow to each reactor. Results
such as those shown in Figure 23 indicate apparent
toxicity or inhibition, using COD or BOD removal as
a comparative index,

2, Manometric Analyses (Warburg Respirometer)

The Warburg Respirometer can be used to obtain a
cursory estimate of the effect of various waste streams
on biological cultures by measuring the biological
response in terms of oxygen uptake for different
classifications and concentrations of wastewater,

This can be accomplished using an approach similar

to that described in Manometric Techniques. An
acclimated biological seed plus the wastewater sample
are added to the manometric flask, As the microorganisms
utilize the organic constituents of the wastewater, the
corresponding pressure differential in the closed system
resulting from oxygen utilization is recorded, Results
as shown in Figure 24 indicate the percent by volume of
the particular waste stream which is toxic or inhibitory
to a biological system (allowance should be made if lag
periods of oxygen utilization caused by the incomplete
acclimitization of the biological seed occurs).

Chemical oxidation is not economically competitive with bio-
logical oxidation for most applications, but it offers several
conceptual advantages. It is not overly sensitive to fluctuating
environmental conditions, is generally more efficient in the attack
on stable or refractory compounds, and can effectively be controlled
and regulated,

The secondary treatment processes as tabulated in Table 17
are described in terms of their preliminary investigation require-
ments.

-91-



T —

[
(1.5 Liter Cop.)E

AIR DIFFUSERS

WATER TRAP

SAMPLE
WITHDRAWAL
POINTS

COMPRESSED

NSYSTEM

FIGURE 22

BATCH REACTOR

-92-



|ooT-

PERCENT BOD, COD REMOVAL

100 }—

SEED + 10% STREAM "A"

SEED + 5% STREAM 'A"
SEED + 20% STREAM "A"

SEED + 30 % STREAM "A"

1 ]

PERCENT BOD, COD REMOVAL
o
|

12 24
AERATION TIME, HOURS

STREAM "B"
STREAM_"E"
STREAM "C"
STREAM "D"
STREAM “A"
| 1
i2 24

AERATION TIME, HOURS

FIGURE 23
SCREENING PROCEDURES USING BATCH BIOLOGICAL REACTORS

-93.



Sl OXYGEN

100
90
80
70
60
50
40
30
20
10

0k

SEED + 10% WASTE

}/

’

,/SEED + 5% WASTE
/’—’—-A‘—_
- SEED + 2% WASTE
/ L ieeseeesasenes ..CL ........
//""“.....% ...........
N ; SEED ONLY
r/

777717////) .
/ézéEED + S10% WASTE
s

I

0O 5

10 15 20 25 30 35 40 45 50 55 60 65 70 75
REACTION TIME (hrs)

FIGURE 24
DILUTION EFFECT ON RESPIRATION RATES

-9l



Activated Sludge

Description of Process

The activated sludge process provides an environment in
which flocculated biological growths and wastewater are con-
tinuously mixed in the presence of dissolved oxygen. The
microorganisms remove organic materials from the waste through
physical sorption and aerobic biological oxidation., The
biological floc suspensions are then separated by settling,
recirculating a portion of the thickened sludge to the aeration
basin for contact with additional waste, Excessive sludge
accumulation must be wasted and subsequently treated. Oxygen
and mixing in the aeration basin are provided by diffused or
mechanical aeration,

Design Considerations and Process Variables

1. organic loading
2, environmental factors (pH, temperature, etc,)

3. nature of wastewater and fluctuation in
characteristics

4, level of mixing in aeration basin
5, geometry of mixing basin

6. mnature of sludge

7. nutritional requirements

Preliminary Investigation Requirements

The activated sludge process can be evaluated in the
laboratory using the batch reactors shown in Figure 22 or a
continuous flow reactor such as the one shown in Figure 25.
Although batch-type studies are acceptable for screening
analyses and approximating organic removal rates and effluent
levels, bench or pilot scale continuous studies are recommended
for the development of design criteria. This is predicated on
the following factors:

1. Food/microorganism ratios which dictate process
kinetics reach equilibrium values in continuous
reactor studies, and this information can be more
accurately translated to continuous-flow prototype
units., Process kinetics are highly dependent on
the time variable in batch reactor studies.

-95-



FEED BOTTLE

nm.  AIR SUPPLY
\‘"

f .
Lﬁi el AP -

AIR

AIR w-~"‘~.

] "
NEEOLE <;T]5' Ak fﬁ;3
VALVE ,?T.~- :

3

INFLUENT
" FEED LINE

J‘\\\'°‘-\‘

4 —
nT ﬂi} }f?
Jif &f 'r,';;,, 3

DIFFUSER y '
STONE e ’ o o A WS
N I Lﬁ{« " A
SLIDING q‘m' ADJUSTABLE
BAFFLE o H P 1 OVERFLOW
3 ™ WEIR
o &
DRAIN LINE
EFFLUENT
BOTTLE
FIGURE 25

~-96-

CONTINUOUS FLOW LABORATORY REACTOR



2. Oxygen requirements and sludge growth rates observed
in continuous reactors have been shown to approxi-
mate those values observed in full-scale units when
operating conditions are the same, Predictor data
derived from batch data has been more inaccurate,
and,

3. The impact of toxic or inhibitory substances, and
variation in flow and constituents, on the bio-
logical system can be more accurately evaluated
for continuous systems when continuous bench or
pilot scale reactors are used.

Extended Aeration

Process Description

Extended aeration is a modification of the activated
sludge process where the organic loading is sufficiently low to
allow oxidation of biological solids (endogenous respiration),
thus minimizing the excess sludge production attributable to
biological synthesis, The sludge is theoretically nonbiodegradable
residue but still contains an active biological fraction.

Extended aeration facilities generally are most applic-
able when the design wastewater flow is less than 2 to 3 MGD

because of the tank volume requirements.

Design Considerations and Process Variables

1, organic loading
2. environmental factors (pH, temperature, etc.)

3. nature of wastewater and fluctuations in
characteristics

4, level of mixing in aeration basin
5. geometry of mixing basin

6. nature of sludge

7. nutritional requirements

Preliminary Investigation Requirements

The extended aeration process can be evaluated in a manner
similar to that of the activated sludge process. The detention
time (or organic loading) required to minimize sludge production
can be estimated by evaluating the sludge production per unit

-97-~



time for each of the continuous bench scale reactors subjected to
varying organic loadings, The loading at which sludge production
is minimized can be considered the point where the system by
definition is extended aeration.

Trickling Filters:

Description of Process

Trickling filters use a biological slime coated on a
fixed media bed to remove dissolved and colloidal organic
materials as the wastewater flows through, As the wastewater
comes into contact with the slime, the organic material and
oxygen diffuse into the growths where biochemical oxidative
reactions occur,

The characteristics of the media should be such that
it provides not only a maximum contact surface area of active
biological mass, but also allows maximum wastewater-slime contact
time without filter plugging. Good ventilation throughout the
filter bed is also required.

Design Considerations and Process Variables

1., filter depth

2. filter media

3. hydraulic and organic loading

4, wastewater characteristics

5. environmental factors (pH, temperature, etc,)
6. recycle pattern

7. nutrient requirements

Preliminary Investigation Requirements

Trickling filters can be evaluated in the laboratory
using a filter model as shown in Figure 26. By varying the
hydraulic load, filter depth, and recycle ratio, the parameters
necessary for developing the predictor equations can be measured,
and the constants which define the substrate removal and filter
media can be estimated (Eckenfelder and Ford, 1970),

~-908-



FEED DISTRIBUTION

PLEXIGLASS ——— _
71/2"¢ x 18" . =
HCTTEIRETOL 1 T
PERFORATED PLATE 7 L[]
FOR FLOW DISTRIBUTION SIGMAMOTOR PUMP
(REMOVABLE FOR
CLEANING)
71/2" 0 PLEXIGLASS 4L1QUID
' SAMPLING
COLUMN 7" HIGH | ;4 SRS
T (174" TUBING) (===
2' -
SUBSTRATE
RESERVOIR
)
MEDIA o
SAMPLING ¢—ea SLUD L:RNEECIRCULATION
2' PORTS
2 1/2" 0
i =mu MEDIA

SCREEN (1" x 1" MESH)

s/

SETTLING TANK

EFFLUENT

— SLUDGE DRAIN

FIGURE

BENCH SCALE TRICKLING FILTER

-99-



Aerated Lagoons

Description of Process

Aerated lagoons are biological flow-through basins
generally applicable when a high quality effluent in terms of
suspended solids or organic concentration is not required,
Aerated lagoons are more sensitive to temperature changes and
biological upsets than activated sludge systems, but serve as
good intermediate treatment processes,

Oxygen in aerated lagoons is supplied by diffused air
systems or mechanical aeration devices, but the power level of
the system is normally insufficient to keep all the biological
solids in suspension. Solids deposition with subsequent an-
aerobic digestion is therefore common in aerated lagoon systems.

These systems may be considered as an interim treatment
step in some cases because their organic removal capacity can be
enhanced by converting to an activated sludge or extended
aeration system by adding clarifiers, sludge return pumps, and
additional aeration equipment.

Design Considerations and Process Variables

1. organic loading
2. environmental factors (pH, temperature, etc.)

3. nature of wastewater and fluctuations in
characteristics

4, level of mixing in aeration basin

5. nutritional requirements

6., basin depth and geometry

7, wind, heat transfer coefficient, humidity effects

Preliminary Investigation Requirements

Aerated lagoons can be evaluated in the laboratory using
a continuous reactor similar to that for activated sludge, but
providing a strict flow-through system with no facilities for
quiescent sludge settling. Aerated lagoons can be simulated on
a pilot plant scale by using lined earthen tanks with small
mechanical aeration equipment to supply oxygen and partial mixing,

-100-



Waste Stabilization Ponds

Description of Process

Waste stabilization ponds are biological processes which
utilize bacteria and algae to fulfill the process treatment
requirements. The available organic materials in the incoming
waste are oxidized biochemically while algae, utilizing the
simpler bacterial degradation products and sunlight, produce
oxygen which is subsequently used by facultative and aerobic
microorganisms,

1f a high organic loading to a pond exerts an oxygen
demand above that provided by photosynthesis and surface reaeration,
anaerobic or facultative bacteria will predominate. When this
occurs, alcohols, various forms of organic acids, and other miscel-
laneous degradation products of anaerobic degradation will be
produced,

Many complex organic compounds not degraded in the con-
ventional activated sludge process or aerated lagoons can be
degraded in a waste stabilization pond because of the prolonged
detention times, Therefore, it is feasible in many cases to use
an aerated lagoon or activated sludge-waste stabilization pond
system, especially where complex petrochemical or petroleum
wastewaters are involved,

Design Considerations and Process Variables

1. nature of wastewater organic & inorganic constituents
2. flow, detention time

3. surface loading

4, geometry and depth of pond

5. environmental conditions (pH, temperature, etc.)

6. geographical location

7. color, toxic materials, solids, etc.,, of wastewater

Preliminary Investigation Requirements

Waste stabilization ponds can be simulated in the labora-
tory using models and an artificial lighting system as shown in
Figure 27. Both flourescent and incandescent lighting should be
provided with an intensity of approximately 600-800 foot candles.
A compressed air source should be affixed close to the liquid
surface to simulate wind action. The organic removal efficiency
at defined surface loadings and detention times can be estimated

-101-



Light System
=oeo e ¢
Influent Effluent
—
n: e /ﬁ( (= ﬁ
l=— rﬂ-_—_/?;:_t ‘f
—_— _ j/i _ - -
- / \ /
L - \ /
\ / \ / !
-\ - 7' . \} _
‘*\——u// S A
,7/>>//////////' S S S S SSS S S S S,
(b) Batch Model (a) Continuous Model
Vol. = 3 liters Vol. = 45 liters
Area = |84 ¢m? Area = 1500 cm?@

WASTE STABILIZATION POND MODELS

-102-



using such a model as well as algal toxicity factors, environ-
mental effects, etc., Larger scale test ponds can be constructed
outside for conducting pilot studies if required,

Chemical Oxidation (Ozone Treatment)

Description of Process

Wastewaters discharged from many petrochemical or
refinery processes are complex and highly resistant to bio-
logical degradation. This necessitates some alternate form
of secondary treatment, Chemical oxidation using ozone has
proved effective for specific wastewaters,

The chemical oxygen demand (COD) of a wastewater con-
taining unsaturated organic compounds can be reduced by ozone
oxidation, and the effectiveness of this reduction in terms of
ozone utilization can be defined as the number of oxygen atoms
reacting with the waste constituents with the consequent re-
duction in COD per ozone molecule adsorbed (Kwie, 1969).
Depending on the extent of oxidizable or unsaturated compounds
in the waste, one or all three of the oxygen atoms per ozone
molecule can remain chemically attached to the waste constituent
during ozonation,

Design Considerations and Process Variables

1. nature of the organic materials (amount of
unsaturates)

2, the pH of the wastewater

3. voltage and rate of oxygen flow-through
4, the ozone generator

5. type of ozone distribution system

Preliminary Investigation Requirements

The amenability of wastewater to ozone oxidation can
be evaluated using bench scale apparatus shown in Figure 28
(Eckenfelder and Ford 1970). The ozone-oxygen gas is bubbled
through the wastewater sample contained in the reaction flask,
The ozone utilization and the corresponding COD reduction then
can be evaluated in terms of an oxygenation factor:
[lbs COoD removed]
1bs ozone used

-103-



1
REACTION
OZONATOR FLASK
POTASSIUM
ORYER 0 TRAPS
i —
i WET TEST
| METER
| s
éoe /
_ il
LI _"r—— U ’
FIGURE 28

LABORATORY SCALE OZONE TREATMENT

~104-



Nitrification - Denitrification

Description of Process

The 2-stage conversion of ammonia to nitrate by micro-
organisms is well documented (Delwiche, 1956; Henrici and Ordal).
This nitrification process is influenced by the substrate or
carbon loading, the temperature, and the pH, As these and other
variables are critical with respect to the oxidation reactionms,
the design of nitrification tanks must incorporate these factors.

The removal of nitrogen from nitrified effluents can be
effected using biological denitrification methods (Sawyer and
Bradney, 1945; McKinney and Conway, 1957; Symons and McKinney,
1958). This is an anaerobic process and is likewise sensitive
to many environmental stresses, It is the opinion of many
investigators that a series nitrification~denitrification
system is a practical method for nitrogen removal (Wuhrmann,
1962; Oechsner). However, when comparing this method of
nitrogen removal to alternate systems such as ammonia
stripping or ion exchange, it is necessary to consider all
the variables which affect the efficiency of the process, the
operational problems involved, the quality of the effluent
required with respect to total nitrogen, and the process
economics,

Design Considerations and Process Variables

1. organic loading

2, environmental factors (pH, temperature, etc.)
3. mixed liquor dissolved oxygen

4, concentration and form of influent nitrogen
5. sludge age

6. aerobic detention time (nitrification) and an-